
Date Version

1.Place the packing box on a flat ground.

2. Cut 4 straps with scissors (See pic 1)

Pic 1

3.Take out the carton from bottom to top (See Pic.2)

Pic 2

1.Remove the bolts on iron frame with tools (See pic 3)

Tool size: #10 Wrench or others

Pic 3

2. Take off the iron frame (See pic 4)

Pic 4

PRE-DELIVERY INSPECTION

I How to open

II  Disassemble the iron frame



1.Take out the front fender  above the rear wheel and place it aside (See pic.5)

Pic 5

2 Take out the tool box (See pic 6)

  Pic 6

Parts inside the tool box

3 Take out the rear wheel and put it aside (See Pic 7)

4 Remove all the packing materials (See Pic.8)

5.Disassemble the front axle and take the vehicle out

Lift the main support and place the it on a flat ground (See pic.9)

Pic 7 Pic 8 Pic 9

1.Clamp the front fender into the front shock 

2. Use two stainless steel hexagon socket large flat head screws 

M6×16  to connect the front fender (lower part) to the front shocks(See Pic 10&11)

3 Connect the front fender (upper part) to the shocks    Pic10

4 Clamp the nut clamps M6X20 into the rear mounting hole of the front fender

Then use a large hexagon socket pan head screw(lace pan head M6X25) to 

connect the front shock(L) to the front fender (See pic. 11)

5 Use a large hexagon socket pan head screw (lace pan head M6X30) to connect Pic.11

the disc bake cable hook and front shock (R) to the front fender.

6 Insert the front brake disc and speedmeter cable into the disc brake hook, and tigten the bolts( See Pic 13)

7 Fasten all the bolt and nuts

Pic 12

IV Assemble Front Fender

                                                              Front fender packing Material

III Remove the packinging material and core wire



1 Assemble left & right bush into the front wheel (See pic.13 &14)

2 Lift up front shock, take off the circlip on the front disc,assemble front wheel

 into the front shock

3 Use front wheel axle to connect front wheel with front shock  by passing through

 the bush(L&R),front shock ( R ),Tighten it by S8 allen wrench,Torque: 50-60 N.M

(See pic 14) Pic.13

                       Pic 14

Pic 15

1. Assemble the Rear footrest into frame by 2pcs Hexagon flange bolts M8X25 (See pic 16)

2 Assemble rear footrest R into the frame by 1pc hexagon flange bolts M8X25 (See pic 17)

Pic 16 Pic 17

3.Tighten rear fender

Use the Fastening bolt to tighten the rear fender, see pic18

Pic 18

 4 Tighten the bolt on front shock (L)by S6 allen wrench, torque:23-27 n.m(See Pic 14)

VI Assemble Side Reflect
1.Install side reflect to the front fender(Upper) and the shock mounting bolts holes.

VII Assemble Rear Footrest (L&R)

V Assemble Front Wheel



VIII Assemble Rear Mirror and Handle Decorative Head
1.Take the mirror out of its packing box, assemble it on the handle (See Pic 19 & 20)

2. Assemble the handle decorative head to the left and right handle. (See Pic 20)

Pic 19 Pic 20

1.Disassemble side cover ( R) (See Pic 21)

2.Disassemble battery box cover (See Pic 22)

Pic 21        Pic 22

4. Connect and tighten the positive and negative terminals with positive wire and negative wire of the main cable

Pic23 Pic 24

Pic 25       Pic 26

IX Assemble Battery and Toolbox

3.Take out the battery from the battery box, remove the battery 's mounting bolts and nuts( See pic 23)

  by the above mentioned bolts and nuts. (See pic 24)

5 Put the battery back to the battery box (Inside the battery box (positive pole facing outwards))

6 Assemble the battery box cover

7 Put the tool bag into the tool box . The tool box is inside battery box.

  Hang the tool box ties on the hooks  (See pic 25)

8 Assemble back the right side cover to finish the re-assemble process. (See pic 26)



X  Accessories In The Toolbox
1. A pair of rear mirrors    2.Disc brake cable hook 3.Handle Decorative Head 2pcs    4. Footrest 1pc

5. Toolbox ties 1pc 6. Reflector 2pcs 7. Toolbox  1 Set

8 Disassembled parts and standard parts 

①Front wheel bush(L&R) 1set

②Bolts M8X25 1pc

③Bolts M8x16 2pc

Notice
1 Please fully charge the battery before start the vehicle

2 For other matters not mentioned here, please refer to user manual

9.Standard Parts

①Nut clamp  M6×20 2pc ②Lace screws  M6×25 1pc ③Lace screws M6×30 1pc

④Hexagon socket head screws  M6×16 2pc ⑤ Rubber flat washer  4pcs    ⑥Liner 4 pcs

⑦ Bolts M8×25 3pcs ⑧Hexagon socket head screws M6x16 2pcs

⑨Big washer φ6 4pcs ⑩Nuts M6 2pcs


